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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: S21210201-03817E-00E

GENERAL INFORMATION

Product Description for Equipment under Test (EUT)

Product

Mobile phone

Tested Model

KF6k

Freguency Range

EGSM 850: 824-849MHz(TX); 869-894MHz(RX)

PCS 1900: 1850-1910MHz(TX); 1930-1990MHz(RX)
WCDMA Band 2: 1850-1910MHz(TX); 1930-1990MHz(RX)
WCDMA Band 4: 1710-1755MHz(TX); 2110-2155MHz(RX)
WCDMA Band 5: 824-849MHz(TX); 869-894MHz(RX)
LTE Band 2: 1850-1910MHz(TX); 1930-1990MHz(RX)

LTE Band 4: 1710-1755MHz(TX); 2110-2155MHz(RX)

LTE Band 5: 824-849MHz(TX); 869-894MHz(RX)

LTE Band 7: 2500-2570MHz(TX); 2620-2690MHz(RX)

LTE Band 17: 704-716MHz(TX); 734-746MHz(RX)

LTE Band 38: 2570-2620MHz(TX/RX)

LTE Band 41: 2535-2655MHz(TX/RX)

LTE Band 66: 1710-1780MHz(TX); 2110-2180MHz(RX)

Modulation Technique

2G: GMSK, 8PSK
3G: BPSK, QPSK, 16QAM
4G: QPSK, 16QAM

Antenna Specification*

EGSM850/ WCDMA Band 5/ LTE Band 5: -1.6dBi
PCS1900/WCDMA Band 2/ LTE Band 2: -0.5dBi
WCDMA Band 4/ LTE Band 4/ LTE Band 66: -0.7dBi
LTE Band 7/LTE Band 38/L TE Band 41: -0.4dBi
LTE Band 17: -1.9dBi (provided by the applicant)

Voltage Range

DC 3.87V from battery or DC 5.0V from adapter

Date of Test

2021-01-18 to 2021-04-06

Sample serial number

S71210201-03817E-RF-S1(RSE& CE Test),
S71210201-03817E-RF-S2(RF Conducted Test)
(Assigned by BACL, Shenzhen)

Received date

2021-02-01

Sample/EUT Status

Good condition

Adapter information

Model: UL00TSA
Input: AC 100-240V, 50/60Hz, 0.3A
Output: DC 5.0V, 2.0A

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZ1210201-03817E-00E

Objective

This test report isin accordance with Part 2-Subpart J, Part 22-Subpart H and Part 24-Subpart E and
Subpart 27 of the Federal Communication Commissions rules.

The objective is to determine the compliance of the EUT with FCC rules for output power, modulation
characteristic, occupied bandwidth, and spurious emission at antenna terminal, spurious radiated emission,
frequency stability and band edge.

Test Methodology

All tests and measurements indicated in this document were performed in accordance with the Code of
Federal Regulations Title 47 Part 2-Subpart J as well as the following parts:

Part 22 Subpart H - Public Mobile Services
Part 24 Subpart E - Personal Communication Services
Part 27 — Miscellaneous wirel ess communications services

ANSI C63.26-2015: American National Standard for Compliance Testing of Transmitters Used in
Licensed Radio Services

All emissions measurement was performed at Bay Area Compliance Laboratories Corp. (Shenzhen). The
radiated testing was performed at an antenna-to-EUT distance of 3 meters.

Measurement Uncertainty

Parameter Uncertainty
Occupied Channel Bandwidth +5%
RF output power, conducted +0.73dB
Unwanted Emission, conducted +1.6dB
Emissions, Below 1GHz +4.75dB
Radiated Above 1GHz +4.880B
Temperature +1C
Humidity +6%
Supply voltages +0.4%

Note: The extended uncertainty given in this report is obtained by combining the standard uncertainty times the
coverage factor K with the 95% confidence interval.Otherwise required by the applicant or Product Regulations,
Decision Rule in this report did not consider the uncertainty.

Test Facility

The Test site used by Bay Area Compliance Laboratories Corp. (Shenzhen) to collect test datais located
on the 5F(B-West) , 5F(B-West) ,6F,7F,the 3rd Phase of Wan Li Industrial Building D,Shihua Rd, FuTian
Free Trade Zone, Shenzhen, China.

The test site has been approved by the FCC under the KDB 974614 D01 and islisted in the FCC Public
Access Link (PAL) database, FCC Registration No.: 342867, the FCC Designation No.: CN1221.

The test site has been registered with ISED Canada under ISED Canada Registration Number 3062B.

FCC Part 27, FCC Part 22H/24E Page 4 of 132




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZ1210201-03817E-00E

SYSTEM TEST CONFIGURATION

Description of Test Configuration
Thefinal qualification test was performed with the EUT operating at normal mode.

Test was performed as below table:

Test Frequency(MHz)
Bandwidth
Frequency band (MHz)
Low Middle High
EGSM850 0.25 824.2 836.6 848.8
DCS1900 0.25 1850.2 1880 1909.8
WCDMA B2 4.2 1852.4 1880 1907.6
WCDMA B4 4.2 1712.4 1732.6 1752.6
WCDMA B5 4.2 826.4 836.6 846.6
1.4 1850.7 1880 1909.3
1851.5 1880 1908.5
1852.5 1880 1907.5
LTEB2
10 1855 1880 1905
15 1857.5 1880 1902.5
20 1860 1880 1900
1.4 1710.7 17325 1754.3
17115 17325 17535
17125 17325 1752.5
LTEB4
10 1715 1732.5 1750
15 17175 17325 17475
20 1720 1732.5 1745
1.4 824.7 836.5 848.3
825.5 836.5 8475
LTEBS
826.5 836.5 846.5
10 829 836.5 844
5 2502.5 2535 2567.5
10 2505 2535 2565
LTEB7
15 2507.5 2535 2562.5
20 2510 2535 2560
5 706.5 710 7135
LTEB17
10 709 710 711
5 2572.5 2595 26175
10 2575 2595 2615
LTEB38
15 25775 2595 2612.5
20 2580 2595 2610

FCC Part 27, FCC Part 22H/24E Page 5 of 132




Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: S21210201-03817E-00E

Test Frequency(MHz)
Bandwidth
Frequency band (MHz)
Low Middle High
5 25375 2593 2652.5
10 2540 2593 2650
LTE B41
15 25425 2593 2647.5
20 2545 2593 2645
1.4 1710.7 1745 1779.3
17115 1745 1778.5
17125 1745 17775
LTE B66
10 1715 1745 1775
15 1717.5 1745 17725
20 1720 1745 1770
Equipment Modifications
No modification was made to the EUT.
Support Equipment List and Details
Manufacturer Description Model Serial Number
Rohde & Schwarz Wideband Radio Communication Tester | CMW500 12%[6%2%K3 0-
Rohde & Schwarz Universal Radio Communication Tester CMU200 115500
Support Cable Description
Cable Description Le(:nmg)th From / Port To
. CMWS500/
Unshielded Un-detachable AC cable 12 AC Power CMU200

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZ1210201-03817E-00E

Block Diagram of Test Setup

i CMWS500/
! CMU200 Agoﬁ?(‘féer
A
Antenna EUT 5
=z
@
@
Non-Conductive Table
80/150 cm above Ground Plane
< | 15Meters | >
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZ1210201-03817E-00E

SUMMARY OF TEST RESULTS

§ 24.235; §27.54;

FCC Rules Description of Test Result

§ 1.1307 , §2.1093 RF Exposure (SAR) Compliance*

5 24.§223éo(f:§3;; 522%?5%13;)( a(l)d) (h) RF Output Power Compliance
§2.1047 Modulation Characteristics Not Applicable

§ 22§.921'%;04§192;4§5232é?gg;7.53 Occupied Bandwidth Compliance

§§2 Zlfgézf( :)2;)2177 ég) Spurious Emissions at Antenna Terminal Compliance

§§2 214?228?5)2;;77 ég); Field Strength of Spurious Radiation Compliance

§ 24.238%2)?22?_%(;@@) (m) Band Edge Compliance

§2.1055; § 22.355; Frequency stability Compliance

Note: * Please refer to SAR report released by BACL, report number: SZ1210201-03817E-SA.

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: S21210201-03817E-00E

TEST EQUIPMENT LIST
. . . Calibration | Calibration
Manufacturer Description Model Serial Number Date Due Date
Radiated Emission Test
R&S EMI Test Receiver ESR3 102455 2020/08/04 | 2021/08/03
Sonoma -
instrument Pre-amplifier 310N 186238 2020/08/04 | 2021/08/03
Sunol Sciences | Broadband Antenna JB1 A040904-2 2020/12/22 | 2023/12/21
COM-POWER Dipole Antenna AD-100 721027 NCR NCR
Unknown Cable 2 RF Cable 2 F-03-EM 197 2020/11/29 | 2021/11/28
Unknown Cable Chamber Cable 1 F-03-EM 236 2020/11/29 | 2021/11/28
Rohde &
Schwarz Spectrum Analyzer FSV40-N 102259 2020/08/04 | 2021/08/03
COM-POWER Pre-amplifier PA-122 181919 2020/11/29 | 2021/11/28
Quinstar Amplifier QLW-18405536-J0 15964001002 2020/11/29 | 2021/11/28
Sunol Sciences Horn Antenna 3115 9107-3694 2021/01/15 | 2024/01/14
A.H.System Horn Antenna SAS-200/571 135 2018/09/01 | 2021/08/31
'”S”'Itﬁ‘i Wire RF Cable SPS-2503-3150 02222010 2020/11/29 | 2021/11/28
Unknown RF Cable W1101-EQ1 OUT F-19-EMO005 2020/11/29 | 2021/11/28
MICRO- .
TRONICS Passband filter HPM50111 F-19-EM006 2020/04/20 | 2021/04/19
Unknown High Passfilter 1.3GHz 101120 2020/04/20 | 2021/04/19
Ducommun
Technolagies Horn antenna ARH-4223-02 1007726-01 1304 2020/12/06 | 2023/12/05
Ducommun
Technolagies Horn antenna ARH-4223-02 1007726-02 1304 2020/12/06 | 2023/12/05
Agilent Signal Generator N5183A MY 51040755 2020/12/29 | 2021/12/28

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZ1210201-03817E-00E
.. . Calibration | Calibration
Manufacturer Description Model Serial Number Date Due Date
RF Conducted Test
Rohde & Signal and Spectrum
Schwarz Analyzer FSV40 101473 2020/08/04 | 2021/08/03
Yijia Temperature & HUMdty | 10316377 T-03-EM397 2020/09/30 | 2021/09/29

Rohde & Wideband Radio 1201.002K 50-146520-

Schwars Communication Tester CMW500 wh 2020/08/04 | 2021/08/03
Unknown RF Cable Unknown 2301 276 2020/11/29 | 2021/11/28
Unknown RF Cable Unknown DLO J5/W6102 2020/11/29 | 2021/11/28

Weinschel Power divider 1515 MY 628 2020/11/29 | 2021/11/28
Rohde & Universal Radio
Schwarz Communication Tester CMU200 115500 2020/07/31 | 2021/07/30
instek DC Power Supply GPS-3030DD EM 832096 NCR NCR
Temperature & Humidity
ESPEC Chamber EL-10KA 9107726 2021/01/05 | 2022/01/05
Fluke Digital Multimeter 287 19000011 2020/07/23 | 2021/07/22

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Shenzhen) attests that all calibrations have
been performed in accordance to requirements that traceable to National Primary Standards and International System

of Units (SI).

FCC Part 27, FCC Part 22H/24E

Page 10 of 132




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZ1210201-03817E-00E

FCC §1.1307(b) & §2.1093 - RF EXPOSURE INFORMATION

Applicable Standard
FCC81.1310 and §2.1093.

Test Result

Compliance, please refer to the SAR report: S21210201-03817E-SA.

FCC Part 27, FCC Part 22H/24E Page 11 of 132




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZ1210201-03817E-00E

FCC §2.1047 - MODULATION CHARACTERISTIC

According to FCC § 2.1047(d), Part 22H & 24E & 27 there is no specific requirement for digital
modulation, therefore modulation characteristic is not presented.

FCC Part 27, FCC Part 22H/24E Page 12 of 132




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZ1210201-03817E-00E

FCC § 2.1046, § 22.913 (a) & § 24.232 (c); §27.50 (c) (d) (h) - RF OUTPUT
POWER

Applicable Standard

According to FCC §2.1046 and §22.913 (@), the ERP of mobile transmitters and auxiliary test transmitters
must not exceed 7 watts.

According to FCC §2.1046 and §824.232 (C), mobile and portable stations are limited to 2 watts EIRP and
the equipment must employ a means for limiting power to the minimum necessary for successful
communications.

The peak-to-average power ratio (PAPR) of the transmitter output power must not exceed 13 dB.

According to §27.50(c), Portable stations (hand-held devices) in the 600 MHz uplink band and the 698-
746 MHz band, and fixed and mobile stations in the 600 MHz uplink band are limited to 3 watts ERP.

According to §27.50(d), the maximum EIRP must not exceed 1Watts (30dBm) for 1710-1780MHz.
According to §27.50(h), the maximum EIRP must not exceed 2Watts (33dBm) for 2500-2570MHz &
2496-2690MHz.

Test Procedure

Conducted method:

The RF output of the transmitter was connected to the CMW500/CM U200 through sufficient attenuation.

CMW500
EUT Attenuator CMU200

FCC Part 27, FCC Part 22H/24E Page 13 of 132




Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: S21210201-03817E-00E

Test Data

Environmental Conditions

Temperature: 25°C
Relative Humidity: 55 %
ATM Pressure: 101.0 kPa

The testing was performed by Gavin Guo from 2021-02-05 to 2021-03-22.

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZ1210201-03817E-00E

Conducted Power
Cellular Band (Part 22H)

Average Output -
Frequency ERP Limit
Mode Channel Power
(MHz) (dBm) (dBm) (dBm)
128 824.2 32.05 28.30 38.45
GSM 190 836.6 32.16 28.41 38.45
251 848.8 32.18 28.43 38.45
Average Output Power
Mode | Channel Frequency (dBm) ERP(dBm) Limit
(MHz) 1 slot 2 3 4 1 slot 2 3 4 (dBm)
slots slots slots slots slots slots
128 824.2 32.04 | 30.94 | 28.89 | 27.70 | 28.29 | 27.19 | 25.14 | 23.95 | 38.45
GPRS 190 836.6 32.01 | 3098 | 28.92 | 27.71 | 28.26 | 27.23 | 25.17 | 23.96 | 38.45
251 848.8 31.99 | 30.92 | 28.83 | 27.68 | 28.24 | 27.17 | 25.08 | 23.93 | 38.45
Average Output Power
Mode | Channel Erequency (dBm) ERP(dBm) Limit
(MHz) 1 slot 2 3 4 1 slot 2 3 4 (dBm)
slots | slots | slots slots | slots | slots
128 824.2 26.30 | 25.21 | 22.78 | 21.24 | 2255 | 21.46 | 19.03 | 17.49 | 38.45
EGPRS 190 836.6 26.17 | 25.02 | 22.68 | 21.13 | 22.42 | 21.27 | 18.93 | 17.38 | 38.45
251 848.8 26.12 | 24.93 | 2256 | 21.06 | 22.37 | 21.18 | 18.81 | 17.31 | 38.45
Test 3GPP | Average Output Power (dBm) ERP(dBm)
Mode M Sub
ode
Test Low Mid High Low Mid High
RMC12.2k 23.10 23.24 23.23 19.35 19.49 19.48
1 22.66 22.67 22.40 18.91 18.92 18.65
2 2252 22.59 2211 18.77 18.84 18.36
HSDPA
3 22.43 22.45 22.44 18.68 18.7 18.69
4 22.38 22.40 22.20 18.63 18.65 18.45
WCDMA 1 248 | 2252 | 2213 | 1873 | 1877 1838
(Band 5)
2 2254 22.56 22.29 18.79 18.81 18.54
HSUPA 3 22.43 22.46 22.25 18.68 18.71 18.50
4 22.39 22.36 22.16 18.64 18.61 18.41
5 22.34 22.28 22.19 18.59 18.53 18.44
HSPA+ 1 23.03 23.14 2291 19.28 19.39 19.16

Note: ERP(dBm) = Conducted Power(dBm) + Antenna Gain(dBd)
For GSM850/WCDMA Band5: Antenna Gain =-1.6dBi =-3.75dBd (0dBd=2.15dBi)
Limit: ERP<38.45dBm

FCC Part 27, FCC Part 22H/24E Page 15 of 132




Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: S21210201-03817E-00E

PCS Band (Part 24E)

Frequency AT OIS Limit
Mode Channel (MHz) Power EIRP(dBm) (dBm)
(dBm)
512 1850.2 26.02 25.52 33
GSM 661 1880.0 26.01 2551 33
810 1909.8 26.10 25.60 33
Average Output Power
Mode | Channel Frequency (dBm) IR el Limit
(MHz) 1 slot 2 3 4 1 slot 2 3 4 (dBm)
slots | slots | slots slots | slots | slots
512 1850.2 26.21 | 25.06 | 23.12 | 22.02 | 25.71 | 24.56 | 22.62 | 21.52 33
GPRS 661 1880.0 26.00 | 24.92 | 22.96 | 21.88 | 25.50 | 24.42 | 22.46 | 21.38 33
810 1909.8 26.32 | 25.24 | 2329 | 2219 | 2582 | 24.74 | 22.79 | 21.69 33
Average Output Power
Mode | Channel Frequency (dBm) ERRCED) Limit
(MHz) 1 slot 2 3 4 1 slot 2 3 4 (dBm)
slots | slots | slots slots | slots | slots
512 1850.2 2552 | 24.33 | 22.32 | 21.20 | 25.02 | 23.83 | 21.82 | 20.70 33
EGPRS 661 1880.0 25.92 | 2499 | 2257 | 21.32 | 25.42 | 24.49 | 22.07 | 20.82 33
810 1909.8 25.83 | 2484 | 2243 | 21.39 | 25.33 | 24.34 | 21.93 | 20.89 33
Test 3GppP Average Output Power (dBm) EIRP(dBm)
Mode Sub
Mode
Test Low Mid High Low Mid High
RMC12.2k 15.86 15.81 15.83 15.36 15.31 15.33
1 14.68 14.63 14.73 14.18 14.13 14.23
2 14.62 14.58 14.70 14.12 14.08 14.20
HSDPA
3 14.59 14.57 14.64 14.09 14.07 14.14
4 14.58 14.49 14.55 14.08 13.99 14.05
WCDMA
(Band 2) 1 15.22 15.26 1521 14.72 14.76 14.71
2 15.15 15.19 1511 14.65 14.69 14.61
HSUPA 3 15.09 15.17 15.06 14.59 14.67 14.56
4 15.01 15.14 15.04 14.51 14.64 1454
5 15.22 15.26 1521 14.72 14.76 14.71
HSPA+ 1 15.72 15.71 15.81 15.22 15.21 1531

Note: EIRP(dBm) = Conducted Power(dBm) + Antenna Gain(dBi)
For PCS1900/WCDMA Band2: Antenna Gain = -0.5dBi
Limit: EIRP<<33dBm
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZ1210201-03817E-00E

AWS Band (Part 27)
Test 3GpP Average Output Power (dBm) EIRP(dBm)
Mode Sub
Mode
Test Low Mid High Low Mid High
RMC12.2k 17.62 17.54 17.66 16.92 16.84 16.96
1 16.53 16.54 16.60 15.83 15.84 15.90
2 16.50 16.49 16.56 15.80 15.79 15.86
HSDPA
3 16.45 16.44 16.55 15.75 15.74 15.85
4 16.35 16.44 16.52 15.65 15.74 15.82
WCDMA
(Band 4) 1 17.21 17.18 17.24 16.51 16.48 16.54
2 17.15 17.13 17.19 16.45 16.43 16.49
HSUPA 3 17.10 17.03 17.15 16.40 16.33 16.45
4 17.09 16.94 17.10 16.39 16.24 16.40
5 17.04 16.86 17.05 16.34 16.16 16.35
HSPA+ 1 17.56 17.62 17.71 16.86 16.92 17.01

Note: EIRP(dBm) = Conducted Power(dBm) + Antenna Gain(dBi)
For Band 4: Antenna Gain =-0.7dBi
Limit: EIRP<<30dBm
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: S21210201-03817E-00E

Peak-to-average ratio (PAR)

Cellular Band
Mode Channel PAR (dB) Limit (dB)
Low 3.22 13
GSM Middle 3.26 13
High 3.35 13
Mode Channel PAR (dB) Limit (dB)
Low 3.16 13
EGPRS Middle 3.67 13
High 3.23 13
Mode Channel PAR (dB) Limit (dB)
Low 3.55 13
RMC -
(BPSK) Middle 3.17 13
High 3.47 13
Low 3.07 13
HSDPA -
(160AM) Middle 3.28 13
High 3.61 13
Low 3.23 13
HSUPA -
(BPSK) Middle 3.39 13
High 3.37 13
Low 3.18 13
HSPA+ Middle 3.43 13
High 3.52 13
PCS Band
Mode Channel PAR (dB) Limit (dB)
Low 341 13
GSM Middle 3.09 13
High 3.69 13
Mode Channel PAR (dB) Limit (dB)
Low 3.24 13
EGPRS Middle 311 13
High 3.46 13

FCC Part 27, FCC Part 22H/24E

Page 18 of 132




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZ1210201-03817E-00E

PAR Limit
Mode Channel (dB) (dB)

Low 3.61 13

RMC n
(BPSK) Middle 3.56 13
High 3.78 13
Low 3.14 13

HSDPA -
(160AM) Middle 3.10 13
High 3.39 13
Low 3.29 13

HSUPA -
(BPSK) Middle 3.45 13
High 3.06 13
Low 3.26 13
HSPA+ Middle 3.15 13
High 3.24 13

AWS Band
PAR Limit
Mode Channel (dB) (dB)

Low 3.38 13

RMC -
(BPSK) Middle 311 13
High 3.24 13
Low 3.20 13

HSDPA -
(160AM) Middle 3.55 13
High 3.66 13
Low 3.61 13

HSUPA -
(BPSK) Middle 3.71 13
High 3.65 13
Low 3.58 13
HSPA+ Middle 3.44 13
High 3.37 13
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: S21210201-03817E-00E

LTE Band 2:
Maximum Qutput Power
TR Modulation RB size/ Conduc;zg"eArvfgﬁglz)ompm EIRP(dBm)
(MHz) RB Offset

Low Mid High Low Mid High
RB1#0 17.09 17.2 17.12 16.59 16.7 16.62

RB1#2 17.39 17.41 17.50 16.89 16.91 17
RB1#5 17.24 17.22 17.32 16.74 16.72 16.82
QPSK RB3#0 17.43 17.38 17.34 16.93 16.88 16.84
RB3#1 17.13 17.31 17.40 16.63 16.81 16.9
RB3#2 16.28 16.24 16.23 15.78 15.74 15.73
RB6#0 17.33 17.26 17.15 16.83 16.76 16.65
4 RB1#0 17.43 17.43 17.61 16.93 16.93 17.11
RB1#2 16.90 17.12 16.94 16.4 16.62 16.44
RB1#5 17.54 17.56 17.38 17.04 17.06 16.88
16QAM RB3#0 17.32 17.18 17.18 16.82 16.68 16.68
RB3#1 16.05 16.16 16.26 15.55 15.66 15.76
RB3#2 17.13 17.22 17.15 16.63 16.72 16.65
RB6#0 17.31 17.37 17.23 16.81 16.87 16.73
RB1#0 17.31 17.17 17.28 16.81 16.67 16.78
RB1#7 17.28 17.39 17.38 16.78 16.89 16.88
RB1#14 17.20 16.98 17.21 16.7 16.48 16.71
QPSK RB8#0 17.26 17.10 17.40 16.76 16.6 16.9
RB8#4 17.28 17.30 17.00 16.78 16.8 16.5
RB8#7 15.94 15.94 15.91 15.44 15.44 15.41
RB15#0 16.97 17.16 17.10 16.47 16.66 16.6
30 RB1#0 17.55 17.31 17.34 17.05 16.81 16.84
RB1#7 17.00 17.23 16.97 16.5 16.73 16.47
RB1#14 17.35 17.28 17.45 16.85 16.78 16.95
16QAM RB8#0 17.08 16.99 17.16 16.58 16.49 16.66
RB8#4 16.23 16.15 16.42 15.73 15.65 15.92
RB8#7 17.25 17.13 17.22 16.75 16.63 16.72
RB15#0 17.24 17.34 17.32 16.74 16.84 16.82
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZ1210201-03817E-00E

Baioduyirl i Modulation RB size/ Conduc;zg"eArvfgﬁglz)ompm EIRP(dBm)
(MHz) RB Offset
Low Mid High Low Mid High
RB1#0 16.99 17.17 16.98 16.49 16.67 16.48
RB1#12 17.31 17.35 17.23 16.81 16.85 16.73
RB1#24 17.09 17.07 17.04 16.59 16.57 16.54
QPSK RB12#0 17.42 17.20 17.07 16.92 16.7 16.57
RB12#6 17.10 17.27 17.46 16.6 16.77 16.96
RB12#11 15.99 16.13 16.20 15.49 15.63 15.7
RB25#0 16.84 16.74 16.85 16.34 16.24 16.35
>0 RB1#0 17.37 17.48 17.65 16.87 16.98 17.15
RB1#12 17.13 17.04 16.86 16.63 16.54 16.36
RB1#24 17.40 17.10 17.35 16.9 16.6 16.85
16QAM RB12#0 17.25 1751 17.59 16.75 17.01 17.09
RB12#6 15.99 15.76 16.05 15.49 15.26 15.55
RB12#11 16.93 17.12 16.93 16.43 16.62 16.43
RB25#0 17.24 17.23 17.20 16.74 16.73 16.7
RB1#0 17.26 17.38 17.31 16.76 16.88 16.81
RB1#24 17.31 17.53 17.43 16.81 17.03 16.93
RB1#49 17.29 17.23 17.26 16.79 16.73 16.76
QPSK RB25#0 17.60 17.46 17.66 171 16.96 17.16
RB25#12 17.45 17.33 17.42 16.95 16.83 16.92
RB25#24 16.53 16.26 16.30 16.03 15.76 158
RB50#0 17.47 17.63 17.55 16.97 17.13 17.05
100 RB1#0 17.73 17.66 17.78 17.23 17.16 17.28
RB1#24 17.48 17.31 17.11 16.98 16.81 16.61
RB1#49 17.43 17.24 17.53 16.93 16.74 17.03
16QAM RB25#0 17.32 17.16 17.30 16.82 16.66 16.8
RB25#12 16.29 16.30 16.38 15.79 15.8 15.88
RB25#24 17.20 17.32 17.36 16.7 16.82 16.86
RB50#0 17.35 17.56 17.41 16.85 17.06 16.91
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: S21210201-03817E-00E

Baioduyirl i Modulation RB size/ Conduc;zg"eArvfgﬁglz)ompm EIRP(dBm)
(MHz) RB Offset
Low Mid High Low Mid High
RB1#0 17.05 17.20 17.04 16.55 16.7 16.54
RB1#37 17.29 17.25 17.34 16.79 16.75 16.84
RB1#74 17.23 17.03 17.00 16.73 16.53 16.5
QPSK RB36#0 17.47 17.36 17.41 16.97 16.86 16.91
RB36#18 17.20 17.31 17.24 16.7 16.81 16.74
RB36#37 16.49 16.17 16.17 15.99 15.67 15.67
RB75#0 17.40 17.46 17.32 16.9 16.96 16.82
10 RB1#0 17.63 17.57 17.71 17.13 17.07 17.21
RB1#37 17.38 17.28 16.92 16.88 16.78 16.42
RB1#74 17.26 17.21 17.35 16.76 16.71 16.85
16QAM RB36#0 17.04 17.00 17.20 16.54 16.5 16.7
RB36#18 16.12 16.13 16.24 15.62 15.63 15.74
RB36#37 17.13 17.23 17.16 16.63 16.73 16.66
RB75#0 17.20 17.27 17.22 16.7 16.77 16.72
RB1#0 16.89 17.19 16.92 16.39 16.69 16.42
RB1#49 17.23 17.06 17.31 16.73 16.56 16.81
RB1#99 17.13 16.87 16.81 16.63 16.37 16.31
QPSK RB50#0 17.45 17.23 17.36 16.95 16.73 16.86
RB50#24 17.20 17.22 17.20 16.7 16.72 16.7
RB50#49 16.45 16.06 16.06 15.95 15.56 15.56
RB100#0 17.27 17.42 17.22 16.77 16.92 16.72
200 RB1#0 17.49 17.50 17.62 16.99 17 17.12
RB1#49 17.38 17.15 16.89 16.88 16.65 16.39
RB1#99 17.26 17.10 17.29 16.76 16.6 16.79
16QAM RB50#0 17.02 16.98 17.12 16.52 16.48 16.62
RB50#24 15.93 16.11 16.23 15.43 15.61 15.73
RB50#49 16.80 17.23 16.78 16.3 16.73 16.28
RB100#0 17.20 17.12 17.22 16.7 16.62 16.72

Note: EIRP(dBm) = Conducted Power(dBm) + Antenna Gain(dBi)
For Band2: Antenna Gain = -0.5dBi

Limit: EIRP<33dBm
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZ1210201-03817E-00E

Peak-to-average ratio (PAR)

20MHz Bandwidth
Modulation Low channel | Middle channel High channel IIj ;?nlft S
(dB) (dB) (dB) @)
(1gESS|Kze) 3.24 4.17 3.14 13 Pass
(100QFE>I§KSi ze) 515 5.27 5.24 13 Pass
(fgggl\éle) 413 4.37 4.19 13 Pass
(1(:)LglgBAgze) 6.28 6.36 5.99 13 Pass
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: S21210201-03817E-00E

LTE Band 4
Byt Modulation RB size/ Conduclzzgvg‘v(e;lzﬁ)omput EIRP(dBm)
(MHz) RB Offset
Low Mid High Low Mid High
RB1#0 18.20 18.07 17.84 17.5 17.37 17.14
RB1#2 18.23 18.12 18.18 17.53 17.42 17.48
RB1#5 18.17 18.05 17.97 17.47 17.35 17.27
QPSK RB3#0 18.24 18.22 18.18 17.54 17.52 17.48
RB3#1 18.35 18.27 18.07 17.65 17.57 17.37
RB3#2 18.24 18.14 18.17 17.54 17.44 17.47
RB6#0 17.28 17.15 17.24 16.58 16.45 16.54
L4 RB1#0 18.20 18.10 18.10 175 17.4 17.4
RB1#2 18.22 18.16 18.24 17.52 17.46 1754
RB1#5 18.10 18.17 18.17 17.4 17.47 17.47
16QAM RB3#0 17.90 17.84 17.96 17.2 17.14 17.26
RB3#1 17.74 17.63 17.57 17.04 16.93 16.87
RB3#2 18.13 18.01 17.54 17.43 17.31 16.84
RB6#0 18.10 18.05 18.10 17.4 17.35 174
RB1#0 18.15 18.08 18.15 17.45 17.38 17.45
RB1#7 18.23 18.06 18.28 17.53 17.36 17.58
RB1#14 18.18 18.07 18.28 17.48 17.37 17.58
QPSK RB8#0 18.04 18.00 17.98 17.34 17.3 17.28
RB8#4 18.12 18.39 18.24 17.42 17.69 17.54
RB8#7 17.91 17.98 18.31 17.21 17.28 17.61
RB15#0 16.98 17.18 17.02 16.28 16.48 16.32
30 RB1#0 18.20 18.07 18.08 17.5 17.37 17.38
RB1#7 18.17 18.05 18.07 17.47 17.35 17.37
RB1#14 18.41 18.26 18.18 17.71 17.56 17.48
16QAM RB8#0 17.76 17.64 17.61 17.06 16.94 16.91
RB8#4 17.57 17.50 17.59 16.87 16.8 16.89
RB8#7 18.03 18.02 18.11 17.33 17.32 17.41
RB15#0 18.10 18.02 18.20 17.4 17.32 175
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZ1210201-03817E-00E

Conducted Average Output

Bandwidth |\ RB size/ Power (dBm)
(MHz) RB Offset

EIRP(dBm)

Low Mid High Low Mid High

RB1#0 18.45 18.19 18.12 17.75 17.49 17.42
RB1#12 18.35 18.07 18.08 17.65 17.37 17.38
RB1#24 18.06 17.85 17.99 17.36 17.15 17.29
QPSK RB12#0 18.27 185 18.56 17.57 17.8 17.86
RB12#6 18.42 18.59 18.23 17.72 17.89 17.53
RB12#11 18.31 18.26 18.15 17.61 17.56 17.45
RB25#0 17.15 17.02 16.97 16.45 16.32 16.27

>0 RB1#0 17.32 16.95 16.91 16.62 16.25 16.21
RB1#12 17.1 16.86 17.14 16.4 16.16 16.44

RB1#24 16.82 16.95 16.73 16.12 16.25 16.03

160QAM RB12#0 16.72 17.09 17.25 16.02 16.39 16.55

RB12#6 16.75 16.88 16.94 16.05 16.18 16.24

RB12#11 16.66 17.09 17.12 15.96 16.39 16.42

RB25#0 16.31 159 16.48 15.61 15.2 15.78

RB1#0 18.11 18.24 18.32 17.41 1754 17.62

RB1#24 18.33 18.17 18.08 17.63 17.47 17.38

RB1#49 18.18 17.81 17.97 17.48 1711 17.27

QPSK RB25#0 18.26 18.32 18.18 17.56 17.62 17.48

RB25#12 18.33 18.48 18.24 17.63 17.78 1754

RB25#24 18.38 18.11 18.16 17.68 17.41 17.46

RB50#0 17.16 17.12 16.85 16.46 16.42 16.15

100 RB1#0 17.14 16.79 17.13 16.44 16.09 16.43
RB1#24 17.28 16.91 17.03 16.58 16.21 16.33

RB1#49 16.7 16.9 16.95 16 16.2 16.25

16QAM RB25#0 16.78 17.2 17.21 16.08 16.5 16.51

RB25#12 16.82 16.84 17.08 16.12 16.14 16.38
RB25#24 16.6 17.27 17.12 15.9 16.57 16.42
RB50#0 16.48 16.06 16.3 15.78 15.36 15.6
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: S21210201-03817E-00E

Bandwidth |\ .| RBsize/ Condu%zgvivfgggne)OUtput EIRF(dBm)
(MHz) RB Offset
Low Mid High Low Mid High
RB1#0 18.36 18.54 18.31 17.66 17.84 17.61
RB1#37 18.21 17.97 17.86 17.51 17.27 17.16
RB1#74 18.2 17.9 17.81 175 17.2 17.11
QPSK RB36#0 18.48 18.42 18.48 17.78 17.72 17.78
RB36#18 18.2 18.29 18.45 17.5 17.59 17.75
RB36#37 18.22 18.15 18.24 17.52 17.45 17.54
RB75#0 17.19 17.16 17.07 16.49 16.46 16.37
10 RB1#0 17.09 16.74 16.98 16.39 16.04 16.28
RB1#37 17.36 16.9 17.09 16.66 16.2 16.39
RB1#74 16.91 16.85 16.8 16.21 16.15 16.1
16QAM RB36#0 16.94 17.17 17.25 16.24 16.47 16.55
RB36#18 16.98 16.68 16.83 16.28 15.98 16.13
RB36#37 16.76 16.86 17.07 16.06 16.16 16.37
RB75#0 16.45 16.13 16.13 15.75 15.43 15.43
RB1#0 18.46 18.1 18.35 17.76 17.4 17.65
RB1#49 18.38 18.14 18 17.68 17.44 17.3
RB1#99 18.21 17.79 18.01 17.51 17.09 17.31
QPSK RB50#0 18.44 18.5 18.4 17.74 17.8 17.7
RB50#24 18.25 18.42 18.51 17.55 17.72 17.81
RB50#49 18.44 18.22 18.23 17.74 17.52 17.53
RB100#0 17.09 17.05 17.17 16.39 16.35 16.47
200 RB1#0 17.21 16.8 16.72 16.51 16.1 16.02
RB1#49 17.33 17.03 17.18 16.63 16.33 16.48
RB1#99 16.96 16.82 16.83 16.26 16.12 16.13
16QAM RB50#0 16.65 17.02 17.13 15.95 16.32 16.43
RB50#24 16.79 16.61 16.8 16.09 15.91 16.1
RB50#49 16.71 17.14 17.13 16.01 16.44 16.43
RB100#0 16.48 15.97 16.33 15.78 15.27 15.63

Note: EIRP(dBm) = Conducted Power(dBm) + Antenna Gain(dBi)
For Band4: Antenna Gain = -0.7dBi
Limit: EIRP<<30dBm
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZ1210201-03817E-00E

Peak-to-average ratio (PAR)

20MHz Bandwidth
Modulation Low((cllll;;nnel Mlddl(e(:l 1c}l)lannel ngh( gll;;lnnel PAl((d%)mlt Result
(1(RQIF3)SS}|$ ze) 441 4.28 4.36 13 Pass
(10(()?I§§KS| ze) 5.59 551 5.86 13 Pass
(1133% 5.23 5.17 4.94 13 Pass
(133% I\S/l!ze) 6.21 6.12 6.24 13 Pass
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: S21210201-03817E-00E

LTE Band 5:
Maximum Output Power
(MHz) RB Offset
Low Mid High Low Mid High
RB1#0 22.55 21.96 22.05 18.8 18.21 18.3
RB1#2 22,01 21.74 22.07 18.26 17.99 18.32
RB1#5 21.98 21.83 21.62 18.23 18.08 17.87
QPSK RB3#0 21.68 2191 21.93 17.93 18.16 18.18
RB3#1 22.06 22.45 22.65 18.31 18.7 189
RB3#2 22.26 22.69 21.68 18.51 18.94 17.93
RB6#0 21.26 20.86 20.69 17.51 17.11 16.94
4 RB1#0 2124 | 2120 | 2034 | 1749 | 1745 | 1659
RB1#2 2118 | 2082 | 2081 | 1743 | 1707 | 17.06
RB1#5 21.08 | 2046 | 2072 | 1733 | 1671 | 16.97
16QAM RB3#0 2076 | 2115 | 21.25 | 17.01 17.4 175
RB3#1 2124 | 2083 | 2076 | 1749 | 1708 | 17.01
RB3#2 20.16 21.09 20.86 16.41 17.34 1711
RB6#0 20.15 | 20.34 | 20.63 16.4 1659 | 16.88
RB1#0 22.34 22.38 21.86 18.59 18.63 18.11
RB1#7 2169 | 2211 | 2196 | 1794 | 1836 | 1821
RB1#14 2164 | 2175 | 2228 | 17.89 18 18,53
QPSK RB8H0 2243 | 2255 | 2208 | 1868 18.8 18.33
RB8#4 2245 | 2230 | 2195 18.7 18.55 182
RB8H#7 2207 | 2271 | 2236 | 1832 | 1896 | 1861
RB15#0 2126 | 2035 | 2049 | 1751 16.6 16.74
30 RB1#0 2081 | 2103 | 2092 | 1706 | 1728 | 17.17
RB1#7 2133 | 2080 | 21.09 | 1758 | 1705 | 17.34
RB1#14 2050 | 2032 | 2076 | 1675 | 1657 | 17.01
16QAM RB8HO 2059 | 2110 | 2128 | 1684 | 1735 | 1753
RB8#4 2084 | 2082 | 2074 | 1709 | 1707 | 16.99
RB8H7 1995 | 2105 | 2071 16.2 17.3 16.96
RB15#0 2211 | 2218 | 2222 | 1836 | 1843 | 1847
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZ1210201-03817E-00E

Conducted Average Output

Bandwidth |\ RB size/ Power (dBm)
(MHz) RB Offset

ERP(dBm)

Low Mid High Low Mid High

RB1#0 21.90 22.46 2231 18.15 18.71 18.56
RB1#12 22.30 21.49 2217 18.55 17.74 18.42
RB1#24 21.82 21.75 21.84 18.07 18.00 18.09
QPSK RB12#0 22.36 22.16 22.00 18.61 18.41 18.25
RB12#6 22.04 21.84 2211 18.29 18.09 18.36
RB12#11 22.56 22.68 22.24 18.81 18.93 18.49
RB25#0 20.73 20.68 20.54 16.98 16.93 16.79

>0 RB1#0 21.42 20.42 20.46 17.67 16.67 16.71
RB1#12 21.37 21.09 20.76 17.62 17.34 17.01

RB1#24 20.75 2041 20.94 17.00 16.66 17.19

160QAM RB12#0 21.18 20.58 21.12 17.43 16.83 17.37

RB12#6 20.83 20.75 21.28 17.08 17.00 17.53

RB12#11 20.78 21.25 20.87 17.03 17.50 17.12

RB25#0 20.10 20.05 20.46 16.35 16.30 16.71

RB1#0 22.35 22.08 21.91 18.60 18.33 18.16

RB1#24 21.96 22.37 22.17 18.21 18.62 18.42

RB1#49 22.04 21.78 21.53 18.29 18.03 17.78

QPSK RB25#0 22.13 2271 22.47 18.38 18.96 18.72

RB25#12 21.74 22.00 22.03 17.99 18.25 18.28

RB25#24 22.15 22.32 21.88 18.40 18.57 18.13

100 RB50#0 21.17 21.07 21.26 17.42 17.32 17.51

RB1#0 21.26 20.40 20.67 17.51 16.65 16.92
RB1#24 20.80 20.65 20.91 17.05 16.90 17.16
RB1#49 20.44 20.37 20.93 16.69 16.62 17.18
16QAM RB25#0 20.67 21.19 21.52 16.92 17.44 17.77
RB25#12 20.67 20.92 21.18 16.92 17.17 17.43
RB25#24 20.99 21.17 20.87 17.24 17.42 17.12
RB50#0 20.17 20.45 20.54 16.42 16.70 16.79

Note: ERP(dBm) = Conducted Power(dBm) + Antenna Gain(dBd)
For Band5: Antenna Gain = -1.6dBi = -3.75dBd (0dBd=2.15dBi)
Limit: ERP<38.45dBm
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZ1210201-03817E-00E

Peak-to-average ratio (PAR)

10MHz bandwidth
Modulation Low(fll];a;nnel Mlddl(eczl lcgl)lannel ngh( sll;mnel PAﬁllﬁ;mlt Result
(1(Rggsgze) 4.26 4.38 4.28 13 Pass
(50%%82 ze) 5.34 5.61 5.59 13 Pass
(]illglggl\ge) .39 4.55 5.32 13 Pass
(5](-)EI;?QBAS'\|'/I ze) 6.27 6.66 6.32 13 Pass
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZ1210201-03817E-00E

LTE Band 7:
Maximum Output Power
(MHz) RB Offset
Low Mid High Low Mid High
RB1#0 1838 | 1811 | 1808 | 1798 | 1771 | 17.68
RB1#12 17.88 | 1797 | 1779 | 1748 | 1757 | 17.39
RB1#24 17.7 1758 | 17.71 17.3 1718 | 17.31
QPSK RB12#0 18.09 18.19 18.09 17.69 17.79 17.69
RB12#6 1802 | 1817 | 1794 | 1762 | 17.77 | 1754
RB12#11 1806 | 1801 | 1796 | 1766 | 1761 | 17.56
RB25#0 16.97 16.62 16.68 16.57 16.22 16.28
>0 RB1#0 17.08 16.69 16.56 16.68 16.29 16.16
RB1#12 17.2 16.85 | 16.66 16.8 1645 | 16.26
RB1#24 1643 | 1657 | 1657 | 1603 | 1617 | 16.17
16QAM RB12#0 1629 | 1676 | 1694 | 1589 | 1636 | 1654
RB12#6 16.39 16.69 16.57 15.99 16.29 16.17
RB12#11 1625 | 1687 | 1701 | 1585 | 1647 | 1661
RB25#0 16.01 15.9 16.04 | 1561 155 15.64
RB1#0 1815 | 1807 | 1792 | 1775 | 1767 | 1752
RB1#24 17.8 17.7 17.79 17.4 17.3 17.39
RB1#49 1767 | 1759 | 1775 | 1727 | 1719 | 17.35
QPSK RB25#0 1821 | 1822 | 17.89 | 17.81 | 17.82 | 17.49
RB25#12 17.84 | 18.19 18.3 17.44 | 17.79 17.9
RB25#24 17.81 | 1801 | 1807 | 1741 | 1761 | 17.67
RB50#0 1669 | 1662 | 1673 | 1629 | 1622 | 16.33
100 RB1#0 1684 | 16.38 16.5 16.44 | 15.98 16.1
RB1#24 1693 | 1656 | 1673 | 1653 | 16.16 | 16.33
RB1#49 1655 | 1674 | 1671 | 1615 | 1634 | 1631
16QAM RB25#0 1634 | 1665 | 1669 | 1594 | 1625 | 16.29
RB25#12 16.4 1659 | 16.59 16 1619 | 16.19
RB25#24 16.5 1681 | 16.84 16.1 1641 | 1644
RB50#0 1619 | 1611 | 1602 | 1579 | 1571 | 1562
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: S21210201-03817E-00E

Bandwidth |\ .| RBsize/ Condu%zgvivfgggne)OUtput EIRF(dBm)
(MHz) RB Offset
Low Mid High Low Mid High
RB1#0 18.15 18.37 18.24 17.75 17.97 17.84
RB1#37 18.03 17.82 175 17.63 17.42 17.1
RB1#74 18.06 17.66 17.37 17.66 17.26 16.97
QPSK RB36#0 18.24 17.81 18.24 17.84 17.41 17.84
RB36#18 18.44 18.22 17.99 18.04 17.82 17.59
RB36#37 17.59 17.62 17.71 17.19 17.22 17.31
RB75#0 16.57 16.67 16.68 16.17 16.27 16.28
10 RB1#0 17.04 16.55 16.54 16.64 16.15 16.14
RB1#37 16.95 16.69 16.92 16.55 16.29 16.52
RB1#74 16.86 16.46 16.46 16.46 16.06 16.06
16QAM RB36#0 16.16 16.83 16.46 15.76 16.43 16.06
RB36#18 16.62 16.79 16.48 16.22 16.39 16.08
RB36#37 16.36 16.82 16.9 15.96 16.42 16.5
RB75#0 16.23 15.77 16.07 15.83 15.37 15.67
RB1#0 18.37 18.35 18.24 17.97 17.95 17.84
RB1#49 17.8 17.69 17.77 17.4 17.29 17.37
RB1#99 17.65 17.78 17.7 17.25 17.38 17.3
QPSK RB50#0 17.89 18.11 18.02 17.49 17.71 17.62
RB50#24 17.94 17.99 18.18 17.54 17.59 17.78
RB50#49 18.1 18.16 17.97 17.7 17.76 17.57
RB100#0 16.66 16.88 16.65 16.26 16.48 16.25
200 RB1#0 16.88 16.41 16.8 16.48 16.01 16.4
RB1#49 17.25 16.61 16.83 16.85 16.21 16.43
RB1#99 16.65 16.37 16.87 16.25 15.97 16.47
16QAM RB50#0 16.46 16.71 16.89 16.06 16.31 16.49
RB50#24 16.7 16.64 16.89 16.3 16.24 16.49
RB50#49 16.23 17.01 16.88 15.83 16.61 16.48
RB100#0 16.31 15.93 16.01 15.91 15.53 15.61

Note: EIRP(dBm) = Conducted Power(dBm) + Antenna Gain(dBi)
For Band 7: Antenna Gain = -0.4dBi
Limit: EIRP<<33dBm
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZ1210201-03817E-00E

Peak-to-average ratio (PAR)

20MHz bandwidth
Modulation Low((cllllga;nnel Mlddl(e(zi ]cgl)lannel ngh( gll;:;nnel PAl(ldIl;;mlt Result
(185%5 7€) 4.79 451 3.64 13 Pass
(100QRPI§KSize) 547 5.62 5.46 13 Pass
(]illgggl\ge) 541 5.61 457 13 Pass
(1383@ gze) 6.13 6.39 6.26 13 Pass
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZ1210201-03817E-00E

LTE Band 17:
Maximum Output Power
Byt Modulation RB size/ Conduclzzgvg‘v(e;lgﬁ)omput EIRP(dBm)
(MHz) RB Offset
Low Mid High Low Mid High
RB1#0 22.70 22.75 22.65 18.65 18.70 18.60
RB1#12 22.71 22,57 2254 18.66 18.52 18.49
RB1#24 22.71 22.23 22.45 18.66 18.18 18.40
QPSK RB12#0 21.76 21.75 21.73 17.71 17.70 17.68
RB12#6 21.74 21.74 21.70 17.69 17.69 17.65
RB12#11 21.71 21.77 21.71 17.66 17.72 17.66
RB25#0 21.68 21.99 21.71 17.63 17.94 17.66
>0 RB1#0 2154 21.94 21.60 17.49 17.89 17.55
RB1#12 21.54 21.89 21.61 17.49 17.84 17.56
RB1#24 20.77 20.77 20.80 16.72 16.72 16.75
16QAM RB12#0 20.74 20.73 20.74 16.69 16.68 16.69
RB12#6 20.74 20.80 20.05 16.69 16.75 16.00
RB12#11 20.78 21.25 20.87 16.73 17.20 16.82
RB25#0 20.10 20.05 20.46 16.05 16.00 16.41
RB1#0 22.79 22.30 22.24 18.74 18.25 18.19
RB1#24 22.86 22.37 22.36 18.81 18.32 18.31
RB1#49 22.71 22.22 22.18 18.66 18.17 18.13
QPSK RB25#0 21.89 21.38 21.41 17.84 17.33 17.36
RB25#12 21.81 21.35 21.29 17.76 17.30 17.24
RB25#24 21.28 20.98 20.47 17.23 16.93 16.42
RB50#0 21.66 21.45 21.44 17.61 17.40 17.39
100 RB1#0 21.71 2154 21.52 17.66 17.49 17.47
RB1#24 21.49 21.35 21.35 17.44 17.30 17.30
RB1#49 20.87 20.43 20.42 16.82 16.38 16.37
16QAM RB25#0 20.89 2041 20.36 16.84 16.36 16.31
RB25#12 20.35 20.09 20.15 16.30 16.04 16.10
RB25#24 20.99 21.17 20.87 16.94 17.12 16.82
RB50#0 20.17 20.45 20.54 16.12 16.40 16.49

Note: ERP(dBm) = Conducted Power(dBm) + Antenna Gain(dBi)
For Band 17: Antenna Gain = -1.9dBi=-4.05dBd(0dBd=2.15dBi)
Limit: EIRP<34.77dBm
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZ1210201-03817E-00E

Peak-to-average ratio (PAR)

10MHz bandwidth
Modulation Low((cllllga;nnel Mlddl(e(zi ]cgl)lannel ngh( gll;:;nnel PAl(ldIl;;mlt Result
(185855 ze) 4.33 4.41 4.27 13 Pass
(5(%?@ z6) 5.28 5.22 5.36 13 Pass
(]_lsggil\ge) 531 5.42 5.44 13 Pass
(5%)(EQQBAS|\|'/I 7€) 6.39 6.28 6.37 13 Pass
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: S21210201-03817E-00E

LTE Band 38
Maximum Output Power
TR Modulation RB size/ Conduc;zg"eArvfgﬁglz)ompm EIRP(dBm)
(MHz) RB Offset
Low Mid High Low Mid High
RB1#0 15.07 15.01 15.06 14.67 14.61 14.66
RB1#12 14.78 14.88 14.82 14.38 14.48 14.42
RB1#24 14.78 14.7 14.84 14.38 14.3 14.44
QPSK RB12#0 14.59 14.75 14.74 14.19 14.35 14.34
RB12#6 14.57 14.54 14.93 14.17 14.14 14.53
RB12#11 14.54 14.74 14.85 14.14 14.34 14.45
RB25#0 14.72 14.81 14.74 14.32 14.41 14.34
> RB1#0 14.71 14.8 14.69 14.31 14.4 14.29
RB1#12 14.84 14.86 14.61 14.44 14.46 14.21
RB1#24 14.69 14.74 14.59 14.29 14.34 14.19
16QAM RB12#0 14.8 14.49 14.88 14.4 14.09 14.48
RB12#6 14.9 14.53 14.91 14.5 14.13 14.51
RB12#11 14.61 14.95 14.97 14.21 14.55 14.57
RB25#0 14.04 13.83 13.96 13.64 13.43 13.56
RB1#0 1511 15.05 15.04 14.71 14.65 14.64
RB1#24 14.6 14.49 14.57 14.2 14.09 14.17
RB1#49 14.45 14.58 14.5 14.05 14.18 14.1
QPSK RB25#0 14.69 14.91 14.82 14.29 14.51 14.42
RB25#12 14.74 14.79 14.98 14.34 14.39 14.58
RB25#24 14.9 14.96 14.77 14.5 14.56 14.37
RB50#0 14.46 14.68 14.45 14.06 14.28 14.05
10 RB1#0 14.68 14.21 14.6 14.28 13.81 14.2
RB1#24 15.05 14.41 14.63 14.65 14.01 14.23
RB1#49 14.45 14.17 14.67 14.05 13.77 14.27
16QAM RB25#0 14.26 14.51 14.69 13.86 14.11 14.29
RB25#12 14.5 14.44 14.69 14.1 14.04 14.29
RB25#24 14.03 14.81 14.68 13.63 14.41 14.28
RB50#0 14.11 13.73 13.81 13.71 13.33 13.41
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: S21210201-03817E-00E

Bandwidth | .| RBsize/ Conduclzﬁ(vlveArvft;lz;gne)output PLREE
(MHz) RB Offset
Low Mid High Low Mid High
RB1#0 15.06 15 15.14 14.66 14.6 14.74
RB1#37 14.42 14.89 14.67 14.02 14.49 14.27
RB1#74 14.7 14.89 14.68 14.3 14.49 14.28
QPSK RB36#0 14.82 14.58 14.77 14.42 14.18 14.37
RB36#18 14.63 14.84 14.55 14.23 14.44 14.15
RB36#37 14.61 14.95 14.85 14.21 14.55 14.45
RB75#0 14.73 14.57 14.82 14.33 14.17 14.42
o RB1#0 14.51 14.82 14.63 14.11 14.42 14.23
RB1#37 14.73 14.98 15.05 14.33 14.58 14.65
RB1#74 14.56 14.9 14.57 14.16 145 14.17
16QAM RB36#0 14.91 14.8 15.03 14.51 14.4 14.63
RB36#18 15.05 14.97 14.85 14.65 14.57 14.45
RB36#37 14.91 14.54 15.15 14.51 14.14 14.75
RB75#0 13.82 13.75 13.85 13.42 13.35 13.45
RB1#0 14.9 15.02 14.84 145 14.62 14.44
RB1#49 14.67 14.57 14.81 14.27 14.17 14.41
RB1#99 14.56 14.6 14.96 14.16 14.2 14.56
QPSK RB50#0 14.4 14.59 14.67 14 14.19 14.27
RB50#24 14.77 14.67 14.64 14.37 14.27 14.24
RB50#49 14.53 14.79 14.54 14.13 14.39 14.14
RB100#0 14.71 14.79 14.95 14.31 14.39 14.55
20 RB1#0 14.69 14.79 14.63 14.29 14.39 14.23
RB1#49 14.9 14.77 15.09 145 14.37 14.69
RB1#99 14.77 14.75 14.86 14.37 14.35 14.46
16QAM RB50#0 14.61 14.77 14.77 14.21 14.37 14.37
RB50#24 14.72 14.63 14.59 14.32 14.23 14.19
RB50#49 13.99 14.46 14.76 13.59 14.06 14.36
RB100#0 13.79 13.9 13.59 13.39 135 13.19

Note: EIRP(dBm) = Conducted Power(dBm) + Antenna Gain(dBi)
For Band 38: Antenna Gain = -0.4dBi
Limit: EIRP<<33dBm
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZ1210201-03817E-00E

Peak-to-average ratio (PAR)

20MHz bandwidth
Modulation Low((cilllsz;nnel Middl(eczl lcgl)lannel High( gll;s;nnel P Al(tllﬁimit Result
(18588}?2(3) 4.23 4.26 4.33 13 Pass
(108F?§K8i ze) .32 5.25 5.12 13 Pass
(1l|g§ gil\ge) 5.35 5.30 5.42 13 Pass
(léglgggze) 6.10 6.21 6.75 13 Pass
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: S21210201-03817E-00E

LTE Band 41:
Maximum Output Power
Bandwidth | 410 60n | RB size/ Conduclfﬁ(vivgv(e;;%;:)omput EIRP(dBm)
(MHz) RB Offset
Low Mid High Low Mid High
RB1#0 15.28 15.18 15.08 14.88 14.78 14.68
RB1#12 14.89 15.04 15.00 14.49 14.64 14.60
RB1#24 14.85 14.76 14.89 14.45 14.36 14.49
QPSK RB12#0 14.83 14.84 14.89 14.43 14.44 14.49
RB12#6 14.77 14.92 14.95 14.37 14.52 14.55
RB12#11 15.00 14.74 15.07 14.60 14.34 14.67
RB25#0 14.64 14.82 14.78 14.24 14.42 14.38
> RB1#0 14.75 14.73 14.93 14.35 14.33 14.53
RB1#12 14.74 15.12 15.03 14.34 14.72 14.63
RB1#24 15.16 15.10 14.84 14.76 14.70 14.44
16QAM RB12#0 14.89 15.19 14.87 14.49 14.79 14.47
RB12#6 14.92 14.82 14.96 14.52 14.42 14.56
RB12#11 13.90 14.43 14.91 13.50 14.03 14.51
RB25#0 13.84 14.27 14.21 13.44 13.87 13.81
RB1#0 15.25 15.31 15.23 14.85 14.91 14.83
RB1#24 14.95 14.77 14.99 14.55 14.37 14.59
RB1#49 14.80 14.86 15.08 14.40 14.46 14.68
QPSK RB25#0 14.72 14.98 14.85 14.32 14.58 14.45
RB25#12 14.94 14.87 14.99 1454 14.47 14.59
RB25#24 14.84 14.95 14.88 14.44 14.55 14.48
RB50#0 14.94 14.77 14.90 1454 14.37 14.50
10 RB1#0 14.99 14.81 15.10 14.59 1441 14.70
RB1#24 15.02 14.98 14.77 14.62 14.58 14.37
RB1#49 15.15 15.16 14.94 14.75 14.76 14.54
16QAM RB25#0 14.89 15.05 15.12 14.49 14.65 14.72
RB25#12 14.93 14.83 15.15 14.53 14.43 14.75
RB25#24 13.77 14.72 14.84 13.37 14.32 14.44
RB50#0 13.93 13.95 13.95 13.53 13.55 13.55
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: S21210201-03817E-00E

(MHz) RB Offset
Low Mid High Low Mid High
RB1#0 15.17 15.45 15.20 14.77 15.05 14.80
RB1#37 14.84 14.87 14.94 14.44 14.47 14.54
RB1#74 14.89 14.90 15.02 14.49 14.50 14.62
QPSK RB36#0 14.86 14.78 14.82 14.46 14.38 14.42
RB36#18 15.07 15.04 15.21 14.67 14.64 14.81
RB36#37 15.05 15.07 15.09 14.65 14.67 14.69
RB75#0 15.02 14.95 14.85 14.62 14.55 14.45
o RB1#0 14.87 14.88 14.93 14.47 14.48 14.53
RB1#37 15.16 14.92 14.80 14.76 14.52 14.40
RB1#74 14.83 14.91 14.80 14.43 1451 14.40
16QAM RB36#0 15.05 15.30 15.21 14.65 14.90 14.81
RB36#18 14.74 15.16 14.85 14.34 14.76 14.45
RB36#37 13.79 14.74 14.82 13.39 14.34 14.42
RB75#0 14.03 13.96 14.01 13.63 13.56 13.61
RB1#0 15.05 15.40 15.08 14.65 15.00 14.68
RB1#49 14.86 14.99 14.80 14.46 14.59 14.40
RB1#99 14.70 14.97 14.93 14.30 14.57 14.53
QPSK RB50#0 14.98 14.93 14.96 14.58 14.53 14.56
RB50#24 14.81 14.69 14.97 14.41 14.29 14.57
RB50#49 14.80 14.86 15.01 14.40 14.46 14.61
RB100#0 14.83 14.73 15.01 14.43 14.33 14.61
20 RB1#0 14.92 14.85 14.77 14.52 14.45 14.37
RB1#49 15.03 15.02 15.08 14.63 14.62 14.68
RB1#99 15.06 15.10 15.02 14.66 14.70 14.62
16QAM RB50#0 15.05 14.84 14.83 14.65 14.44 14.43
RB50#24 15.14 15.04 14.92 14.74 14.64 14.52
RB50#49 14.19 14.55 14.74 13.79 14.15 14.34
RB100#0 15.05 15.40 15.08 14.65 15.00 14.68

Note: EIRP(dBm) = Conducted Power(dBm) + Antenna Gain(dBi)
For Band 41: Antenna Gain =-0.4dBi
Limit: EIRP<<33dBm
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZ1210201-03817E-00E

Peak-to-average ratio (PAR)

10MHz bandwidth
Modulation Low channel Middle channel High channel Iljl?nl}t r—
(dB) (dB) (dB) o
(1SES§ze) 4.57 4.48 4.42 13 Pass
(5(%3882 ze) 5.49 5.32 5.21 13 Pass
(fsggihge) 541 5.54 5.58 13 Pass
(5](-)??%AS,\|'/| 7€) 6.69 6.31 6.26 13 Pass
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: S21210201-03817E-00E

LTE Band 66:
Maximum Output Power
Bandwidth | 410 60n | RB size/ Conduclfﬁ(vivgv(e;;%;:)omput EIRP(dBm)
(MHz) RB Offset
Low Mid High Low Mid High
RB1#0 17.34 | 1739 | 1716 | 1664 | 1669 | 16.46
RB1#2 1751 | 1760 | 1726 | 1681 | 16.90 | 16.56
RB1#5 17.37 | 1739 | 1719 | 1667 | 16.69 | 16.49
QPSK RB3#0 1748 | 1747 | 1730 | 1678 | 16.77 | 16.60
RB3#1 17.44 | 1750 | 1728 | 1674 | 1680 | 16.58
RB3#2 1642 | 1640 | 1630 | 1572 | 1570 | 1560
RB6#0 1650 | 16.67 | 1635 | 1580 | 1597 | 1565
14 RB1#0 16.66 16.68 16.54 15.96 15.98 15.84
RB1#2 1650 | 1652 | 1635 | 1580 | 1582 | 1565
RB1#5 1642 | 1643 | 1632 | 1572 | 1573 | 1562
16QAM RB3#0 1644 | 1647 | 1632 | 1574 | 1577 | 1562
RB3#1 1546 | 1548 | 1535 | 1476 | 1478 | 1465
RB3#2 1715 | 1723 | 17.02 | 1645 | 1653 | 16.32
RB6#0 1715 | 1735 | 1722 | 1645 | 1665 | 1652
RB1#0 1739 | 1752 | 1742 | 1669 | 1682 | 16.72
RB1#7 17.76 | 1783 | 1729 | 1706 | 1713 | 1659
RB1#14 1764 | 1751 | 1736 | 1694 | 1681 | 16.66
QPSK RB8#0 1759 | 1767 | 1752 | 1689 | 16.97 | 16.82
RB8#4 1767 | 17.80 | 1742 | 1697 | 1710 | 16.72
RB8#7 16.68 16.55 16.32 15.98 15.85 15.62
RB15#0 1676 | 1675 | 1645 | 1606 | 16.05 | 1575
30 RB1#0 16.90 16.69 16.75 16.20 15.99 16.05
RB1#7 1662 | 1665 | 1642 | 1592 | 1595 | 1572
RB1#14 1667 | 1670 | 1661 | 1597 | 16.00 | 1591
16QAM RB8#0 1650 | 1670 | 1653 | 1580 | 16.00 | 15.83
RB8#4 1576 | 1576 | 1542 | 1506 | 1506 | 14.72
RB8#7 17.39 | 1752 | 1742 | 1669 | 1682 | 16.72
RB15#0 17.33 | 1725 | 1732 | 1663 | 1655 | 16.62
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZ1210201-03817E-00E

Conducted Average Output

Bandwidth |\ RB size/ Power (dBm)
(MHz) RB Offset

EIRP(dBm)

Low Mid High Low Mid High

RB1#0 18.37 18.43 18.21 17.67 17.73 1751
RB1#12 18.46 18.46 18.28 17.76 17.76 17.58
RB1#24 18.39 18.35 18.18 17.69 17.65 17.48
QPSK RB12#0 16.73 16.60 16.82 16.03 15.90 16.12
RB12#6 16.78 16.60 16.78 16.08 15.90 16.08
RB12#11 17.47 17.16 16.50 16.77 16.46 15.80
RB25#0 17.65 17.72 17.52 16.95 17.02 16.82

>0 RB1#0 17.78 17.75 17.60 17.08 17.05 16.90
RB1#12 17.72 17.67 17.49 17.02 16.97 16.79

RB1#24 16.11 16.16 16.24 1541 15.46 1554

160QAM RB12#0 16.28 16.23 16.37 15.58 15.53 15.67

RB12#6 16.54 16.37 16.46 15.84 15.67 15.76

RB12#11 16.51 16.46 16.36 1581 15.76 15.66

RB25#0 16.11 16.25 16.06 1541 15.55 15.36

RB1#0 17.75 17.77 17.61 17.05 17.07 16.91

RB1#24 17.96 17.90 17.67 17.26 17.20 16.97

RB1#49 17.76 17.69 17.53 17.06 16.99 16.83

QPSK RB25#0 16.61 16.89 15.88 15.91 16.19 15.18

RB25#12 16.48 16.00 16.40 15.78 15.30 15.70

RB25#24 16.23 16.60 15.97 15.53 15.90 15.27

100 RB50#0 16.88 16.91 16.78 16.18 16.21 16.08

RB1#0 17.05 17.05 16.91 16.35 16.35 16.21
RB1#24 16.91 16.84 16.71 16.21 16.14 16.01
RB1#49 16.33 16.28 15.90 15.63 15.58 15.20
16QAM RB25#0 15.95 16.11 16.03 15.25 1541 15.33
RB25#12 15.70 16.40 16.23 15.00 15.70 15.53
RB25#24 15.72 15.79 15.67 15.02 15.09 14.97
RB50#0 15.93 15.95 15.65 15.23 15.25 14.95
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: S21210201-03817E-00E

Baioduyirl i Modulation RB size/ Conduc;zg"eArvfgﬁglz)ompm EIRP(dBm)
(MHz) RB Offset
Low Mid High Low Mid High
RB1#0 18.27 18.3 18.37 17.57 17.6 17.67
RB1#37 18.21 18.42 18.45 17.51 17.72 17.75
RB1#74 18.23 18.37 18.35 17.53 17.67 17.65
QPSK RB36#0 18.22 18.26 18.32 17.52 17.56 17.62
RB36#18 18.29 18.26 18.26 17.59 17.56 17.56
RB36#37 17.3 17.31 17.34 16.6 16.61 16.64
RB75#0 17.04 1711 17.08 16.34 16.41 16.38
10 RB1#0 17.41 17.37 17.42 16.71 16.67 16.72
RB1#37 17.52 17.46 17.52 16.82 16.76 16.82
RB1#74 17.64 17.6 17.53 16.94 16.9 16.83
16QAM RB36#0 17.22 17.3 17.34 16.52 16.6 16.64
RB36#18 17.2 17.31 17.45 16.5 16.61 16.75
RB36#37 16.36 16.27 16.35 15.66 15.57 15.65
RB75#0 16.24 15.95 16.05 15.54 15.25 15.35
RB1#0 18.38 18.29 18.36 17.68 17.59 17.66
RB1#49 18.13 18.28 18.32 17.43 17.58 17.62
RB1#99 18.3 18.31 18.34 17.6 17.61 17.64
QPSK RB50#0 17.34 17.37 17.36 16.64 16.67 16.66
RB50#24 17.33 17.32 17.33 16.63 16.62 16.63
RB50#49 17.34 17.38 17.37 16.64 16.68 16.67
RB100#0 17.16 17.07 16.98 16.46 16.37 16.28
200 RB1#0 17.49 17.65 17.58 16.79 16.95 16.88
RB1#49 17.33 17.48 17.54 16.63 16.78 16.84
RB1#99 17.38 17.26 17.46 16.68 16.56 16.76
16QAM RB50#0 16.47 16.29 16.27 15.77 15.59 15.57
RB50#24 16.28 16.27 16.22 15.58 15.57 15.52
RB50#49 16.33 16.31 16.37 15.63 15.61 15.67
RB100#0 16.14 16.22 16.07 15.44 15.52 15.37

Note: EIRP(dBm) = Conducted Power(dBm) + Antenna Gain(dBi)
For Band 66: Antenna Gain = -0.7dBi
Limit: EIRP<30dBm
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Peak-to-average ratio (PAR)

20MHz bandwidth
Modulation Low channel Middle channel High channel Iljl?nl}t r—
(dB) (dB) (dB) o
(1SES§ze) 4.12 431 4.36 13 Pass
(108I|:I§K8i ze) 5.30 5.08 4.85 13 Pass
(11F?§ gil\éle) 5.28 5.46 5.32 13 Pass
(1338@ gze) 6.30 6.00 6.09 13 Pass
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZ1210201-03817E-00E

FCC §2.1049, §22.917, §22.905 & §24.238 & §27.53 - OCCUPIED
BANDWIDTH

Applicable Standard
FCC 47 82.1049, §22.917, 822.905, §24.238 and 827.53.

Test Procedure

The RF output of the transmitter was connected to the simulator and the spectrum analyzer through
sufficient attenuation.

The resolution bandwidth of the spectrum analyzer was set at 1% to 5% of the anticipated emission
bandwidth and the 26 dB & 99% bandwidth was recorded.

EUT Splitter Signal Analyzer

CMU200&
CMW500

Test Data

Environmental Conditions

Temperature: 25°C
Relative Humidity: 55 %
ATM Pressure: 101.0 kPa

The testing was performed by Gavin Guo from 2021-02-19 to 2021-03-22.
EUT operation mode: Transmitting
Test Result: Pass

Please refer to the following tables and plots.
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: S21210201-03817E-00E

Cellular Band (Part 22H)

Frequenc 99% Occupied 26 dB Emission
Mode Channel (I\‘}HZ) y Bandwidth Bandwidth
(kHz) (kHz)
128 824.2 246.020 315.500
GSM(GM SK) 190 836.6 244,573 319.800
251 848.8 246.020 315.500
128 824.2 251.809 321.300
EGPRS(8PSK) 190 836.6 251.809 328.500
251 848.8 251.809 324.200
Frequency Occupied Bandwidth 26dB Bandwidth
(MHz) (MHz) (MHz)
826.4 4,139 4703
RMC 836.6 4.168 4703
846.6 4,168 4,703
826.4 4,168 4,703
HSDPA 836.6 4,182 4,703
846.6 4211 5.094
826.4 4,197 4,978
HSUPA 836.6 4211 4.891
846.6 4,182 4718
PCS Band (Part 24E)
Frequenc 99% Occupied 26 dB Emission
Mode Channel (1\(’1[Hz) y Bandwidth Bandwidth
(kHz) (kHz)
512 1850.2 244573 322.700
GSM(GMSK) 661 1880.0 244573 315.500
810 1909.8 244573 319.800
512 1850.2 248.915 322.700
EGPRS(8PSK) 661 1880.0 253.256 324.200
810 1909.8 253.256 325.600
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZ1210201-03817E-00E

Frequency Occupied Bandwidth 26dB Bandwidth
(MHz) (MHz) (MHz)

1852.4 4.197 4.747

RMC 1880.0 4.182 4.732
1907.6 4.168 4.718

1852.4 4.182 4.718

HSDPA 1880.0 4.197 4.718
1907.6 4.182 4.718

1852.4 4.226 5.080

HSUPA 1880.0 4.182 4.747
1907.6 4211 4.776

AWS Band (Part 27)
Frequency Occupied Bandwidth 26dB Bandwidth
(MHz) (MHz) (MHz)

1712.4 4.168 4.703

RMC 1732.6 4.168 4.703
1752.6 4.168 4.703

1712.4 4.197 5.022

HSDPA 1732.6 4.168 4.703
1752.6 4.197 4.819

17124 4.197 4.776

HSUPA 1732.6 4.168 4.732
1752.6 4.197 4.761
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZ1210201-03817E-00E

Cellular Band (Part 22H)

26 dB Emissions &99% Occupied Bandwidth for GSM (GMSK) Mode, Low channel

Spectrum "f

Ref Level 37.00 dBm Offset 7.00dB @ RBW 5 kHz

o ALt 40de  SWT 379.1 ps @ VBW 10 kHz Mode 4uto FFT
@1Pk Max

D1[1] -1.53 dB
20 dpm— 315.50 kHz

D1 29.000 dBm

Occ Bw 246.020260492 kHz
wl[l] 4.32 dBm
20 dBm T \T\K 824.04520 MHz
/! ‘
10 dem
M
/ i
D2 3.000 dBm 7

0 dBm ]

-10 dBm / \ FL"“

s - 3

-30 dBm ,/J\/ \\UKL
-40 dBm M

-50 dBrm
-60 dBm
CF 824.2 MHz 691 pts §pan 1.0 MHz

Date: 13.FEB.2021 14:16:43

26 dB Emissions &99% Occupied Bandwidth for GSM (GMSK) Mode, Middle channel

Spectrum nf

Ref Level 37.00 dém Offset 7.00de & RBW 5 kHz

o ALt 40dB SWT 3791 ps @ YBW 10kHz Mode Auto FFT
@ 1Pk Max

D1[1] -0.80 dB
20 dB 01 29,900 dBm 319.80 kHz

Occ Bw 244.573082489 kHz
Mi[1] 4.19 dBm
20 dBm 73 T2 836.44230 MHz
10 dBm \‘y(\

ol Ny
D2 3.900 dBm %

0 dBm ’(

r \
I L

-30 dBm /Jﬁ/ \
-40 dBm P

ij\r“r,’ Pt e
-50 dBrn
-60 dBm
CF 836.6 MHZ 691 pts Span 1.0 MHz

Date: 159.FEB.Z20Z1 14:14:40
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZ1210201-03817E-00E

26 dB Emissions &99% Occupied Bandwidth for GSM (GMSK) Mode, High channel

Spectrum nf

Ref Level 37.00 dBm Offset 7.00dB @ RBW 5 kHz

ke att 40de  SWT 379.1ps @ VBW 10kHz Mode Auto FFT
@ 1Pk Max
mi[1] 4.06 dBm
848.64370 MHz
30 BM——H,1 26 700 dam

oce Bw 246.020260492 kHz
WLP\I[II -1.50 dB
20 dBm 315.50 kHz
10 dem
i Y
1
D2 2.700 dBm

0 dBrm P 5

-10 dBm /“r“/ \ MW”LL
-20 dBm \

-30 dBm ’)J \L‘

o L “
P

-50 dBm

-60 dBm

CF 848.8 MHz 691 pts Span 1.0 MHz

Date: 13.FEB.2021 14:18:24

26 dB Emissions &99% Occupied Bandwidth for EGPRS (8PSK) Mode, Low channel

Spectrum nf

Ref Level 37.00 dém Offset 7.00de & RBW 5 kHz

o Att 40dE SWT 3791 ps @ VBW 10kHz  Mode Auto FFT
@1Fk Max
D1[1] -1.17 dB
230 dBm 321.30 kHz
Occ Bw 251.808972504 kHz
D1 23.400 dBm M1[1] -1.65 dBm
20 dBm T, L\\\ 824.04230 MHz
10 dBm M NW?
0dBm Mf
|
D2 -2.600 dbm fy AL
-10 dBm

-20 dBm "’/M/

1t

-30 dBm /\rMJ\r _\MM
40 l

W%

-50 dBrn

-60 dBm

CF 824.2 MHz 691 pts

Span 1.0 MHz

Date: 159.FEB.2021 14:55:13
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: S21210201-03817E-00E

26 dB Emissions &99% Occupied Bandwidth for EGPRS (8PSK) Mode, Middle channel

Spectrum nf
Ref Level 37.00 dem Offset 7.00de & RBW 5 kHz
P ALt 40de  SWT 379.1ps @ VBW 10kHz Mode 4uto FFT
@ 1Pk Max
D1[1] 0.14 dB
30 dBm 328.50 kHz
Occ Bw 251.808972504 kHz
01 23.100 dem e M1[1] — 7[3.2]. dBm
20 dBm // < 836.43500 MHz
“
Fi 5
10 dem /N.v e
0 dBm i
51
D2 -2.900 dBnm j;f 5
-10 dBm nf
-20 dBm “‘/—r\/\ V\A\L
-30 dBm
i % A
i
e kJUV\ﬂ“L#
-50 dBm
-60 dBm
CF 836.6 MHz 691 pts §pan 1.0 MHz

Date: 13.FEB.2021 14:53

113)

26 dB Emissions &99% Occupied Bandwidth for EGPRS (8PSK) Mode, High channel

Spectrum nf
Ref Level 37.00 dBm Offset 7.00dB & RBW 5 kHz
oAbt 40 dp SWT  379.1 ps @ YBW 10kHz Mode suto FFT
@1Fk Max
M1[1] -2.82 dBm
20 dBm 848.63940 MHz
Occ Bw 251.808972504 kHz
i B AEE d D1[1] -0.12 dB
20 dBm e : r/f A TN 324.20 kHz
T o
10 dBm /J,l e
0 dem g
D2 -2.700 dBmm I 5L
-10 dBm 7
20 dem /“’N \L\H
-30 dem ‘P{JJ\M’N ‘W‘\»f\w\/\
i Y
-40, <o
-50 dBrm
-60 dBrm
GCF 848.8 MHz 691 pts Span 1.0 MHz

Date: 19.FEB.Z20Z1

14:50:43
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Bay Area Compliance Laboratori

es Corp. (Shenzhen)

Report No.: S21210201-03817E-00E

26 dB Emissions &99% Occupied Bandwidth for RMC (BPSK) Mode, Low channel

Spectrum "f
Ref Level 33.00 dem Offset 7,00 dB & RBW 100 kHz
Att 45 dB  SWT  37.0 ps @ VBW 300 kHz  Mode Auto FFT
@1Fk Max
30 dBm D1[1] -1.05 dB
4.7030 MHz
occ Bw 4,138929088 MHz
20 dem——1 ) 1 -
D1 19,500 dem = 1[1] 5.36 dBm
Tlﬂﬁ,m/v—\, wwﬂw 824.0560 MHz
10 dem A ‘7\
0 dBm
M l\
11
D2 -6.500 dBny ¥
-10 dBm /JJ k‘
-20 dBm “JJ L\F
B Spen P WVJM‘\
-40 dBm
-50 dem
-60 dBm
CF 826.4 MHz 601 pts Span 10.0 MHz

Date: 13.FEB.Z0Z1 20

223538

26 dB Emissions &99% Occupied Bandwidth for RMC (BPSK) Mode, Middle channel

Spectrum

(=)

Ref Level 2200 dBm
Att 45 dB

Offset 7.00dB & RBW 100 kHz
SWT 37.9 ps @ VBW 300 kHz

Mode auto FFT

@ 1Pk Max

30 dBm

D1[1]

20 dBm

10 dBm

D1 19.600 dBm

occ Bw
M1[1]

-1.31 dB
4.7030 MHz
4.167872648 MHz

r,vwwufw WH«

M

-5.07 dBm
834.2560 MHz

0 dBm

-10 dBm

-20 dBm

ﬁ)ﬂjd/a:\‘

-40 dBm

-S0 dBm

-60 dBm

CF 836.6 MHz

691 pts

Span 10.0 MHz

Date: 19.FEB.20Z1 20:

24:

37
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZ1210201-03817E-00E

26 dB Emissions &99% Occupied Bandwidth for RMC (BPSK) Mode, High channel

Spectrum "f

Ref Level 33.00 dém Offset 7.00 dé & RBW 100 kHz

Att 45 dB SWT 37.9 ps @ VBW 300 kHz Mode Auto FFT
@ 1Pk Max
30 dBm D1[1] -2.99 dB
4.7030 MHz
Oocc Bw 4.167872648 MHz
G-l D1 20,200 dBm

™M1[1] -4.00 dBm
/"‘M% MM“’W\ 844.2560 MHz
o

10 dBm /
0 dBm T
D2 -5.800 dEnJ.

) \«

{i-\m/da:\(JMW/J/ \AKMJ\

Hina
:L——'-/

-10 dem

-40 dBm

-50 dBm

-60 dBm

CF 846.6 MHz 691 pts Span 10.0 MHz

Date: 13.FEB.Z0Z1 20

tZ25:28

26 dB Emissions &99% Occupied Bandwidth for HSUPA (BPSK) Mode, Low channel

Spectrum ng:
Ref Level 33.00 dBm Offset 7,00 dB & RBW 100 kHz
Att 45 dB SWT 370 ps @ VBW 300kHz  Mode Auto FFT
@ 1Pk Max
At D1[1] ~0.89 dB
4.9780 MHz
occ Bw 4.196816208 MHz
20 dem—/ Mi[1] -6.72 dBm
D R0 A r{f/w'-w Pl ST 824.0270 MHz
Tl r2
10 dBm /‘7" £
0 dBm
o -
D2 -7.300 dBm 3
-10 dBm LN
|y ™ vﬁ\\d-—"ﬁu—-\l
20 dem
-30 dBm
-40 dBm
-50 dem
-60 dBm
CF 826.4 MHz 691 pts Span 10.0 MHz

Date: 159.FEB.20Z1 20:22:28
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: S21210201-03817E-00E

26 dB Emissions &99% Occupied Bandwidth for HSUPA (BPSK) Mode, Middle channel

Spectrum "f
Ref Level 37.00 dBm Offset 7.00 dB @ RBW 100 kHz

P ALt 40de  SWT 37.9 ps @ YBW 300 kHz Mode Auto FFT

@ 1Pk Max
D1[1] -1.64 dB

30 dBm 4.8910 MHz
Oocc Bw 4.211287988 MHz
™M1[1] -5.56 dBm

20 dBm—=n1 19,200 dem WMWM 834.1830 MHz

Tl \.,f“\/\\\EE
10 dem F ’\
0 dBm
M1 \m
= 1
D2 -6.700 dBnv
-10 dBm — l‘\
w/_-‘_\'

f\q \—\\‘\HA

-20 dBm

-30 dBm

-40 dBrm

-50 dBm

-60 dBm

CF 836.6 MHz 691 pts Span 10.0 MHz

Date: ZU.FEB.Z021 16:49:23

26 dB Emissions &99% Occupied Bandwidth for HSUPA (BPSK) Mode, High channel

Spectrum "f
Ref Level 37.00 dem  Offset 7.00 dB @ RBW 100 kHz

o ALt 40dp SWT  37.9 ps @ VBW 300 kHz  Mode Auto FFT

@1Pk Max
D1[1] -1.07 dB

30 dBm 4.7180 MHz
Occ Bw 4,182344428 MHz
Mi[1] -5.90 dBm

ag ap, o1 19,800 deri 844.2410 MHz

. JLWJ\,\ w/\.ﬁv-\_v
T1 2
10 dBm /? \
0 dBm
W &
D2 -6.200 dBny *1

-10 dBm /‘j L\

-20 dBm /J \\

{“agj;:\ww ALV rfﬁr\ -

-40 dBrmn

-50 dBrn

-60 dBrm

GCF 846.6 MHz 691 pts Span 10.0 MHz

Date: ZU0.FEB.Z20Z21 1€:47:43
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26 dB Emissions &99% Occupied Bandwidth for HSDPA (16QAM) Mode, Low channel

Spectrum 'E'

Ref Level 33.00 dém Offset 7.00 dB & RBW 100 kHz

Att 45dB SWT 37.0ps @ VBW 300 kHz  Mode Auto FFT
@ 1Pk Max
S D1[1] -1.55dB
4.7030 MHz
Oce Bw 4.167872648 MHz
20 dem—rt_ M1[1] -5.68 dBm
)1 19.100 dBm
= : /_'W_mw W\M\“/NM,J\% 824.0560 MHz
T1 e
10 dBm

/ \

k) by

D2 -6.900 dBm
-10 dem {

X
Y S

-40 dBrn

-S0 dBm

-60 dBrm

CF 826.4 MHz 601 pts Span 10.0 MHz

Date: 19.FEB.Z0Z1 20:12:26

26 dB Emissions &99% Occupied Bandwidth for HSDPA (16QAM) Mode, Middle channel

Spectrum "f

Ref Level 33.00 dém Offset 7.00 dé & RBW 100 kHz

Att 45 dB SWT  37.0 ps @ VBW 300 kHz  Mode Auto FFT
@1Fk Max
30 dBm D1[1] -1.78 dB
4.7030 MHz
occ Bw 4,182344428 MHz
20 dBm—t, M1[1] -5.79 dBm
D1 19.100 dBm o e,
834.2560 MHz
Tl{//w,..m, L,«\ﬂ_r\ln K\TE
10 dBm /r’ ‘F\
0 dBm
M‘@ ;\
1
D2 -6.900 dBnw
-10 dBm = A
—~ ] / N\‘\
J;z@dam ——
-30 dBm
-40 dBrn
-50 dBm
-60 dBm
CF 836.6 MHz 691 pts Span 10.0 MHz

Date: 13.FEB.Z202Z1 20:14:25
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26 dB Emissions &99% Occupied Bandwidth for HSDPA (16QAM) Mode, High channel

Spectrum 'E'
Ref Level 33.00 dem Offset 7,00 dB @ RBW 100 kHz
Att 45dB  SWT 37.9ps @ VBW 300 kHz  Mode Auto FFT
@ 1Pk Max
30 dBm D1[1] -0.68 dB
5.0940 MHz
Occ Bw 4,211287988 MHz
20 dém M1[1] -6.80 dBm
D1 18.400 dém
r/,,.\/\rwf M»—NWVL\\ 844.1110 MHz
ik 2
10 dBm /J’ I‘\
0 dBm
o \
D1
D2 -7.6500 dBm x
-10 dem ‘\E\‘—\ﬂ
J
rnd | e |
-20 dBm
-30 dBm
-40 dBm
-S0 dem
-60 dBm
CF 846.6 MHz 601 pts Span 10.0 MHz

Date: 159.FEB.Z2021 20:16:10
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PCS Band (Part 24E)

26 dB Emissions &99% Occupied Bandwidth for GSM (GMSK) Mode, Low channel

Spectrum nf

Ref Level 37.00 dBm Offset 7.00dB @ RBW 5 kHz

o ALt 50 dB @ SWT ims @ YBW 10kHz Mode Auto FFT
@ 1Pk Max
D1[1] -0.30 dB
30 dBm 322.70 kHz
Occ Bw 244.573082489 kHz
D1 25.800 dBm MW M1[1] -0.47 dBm
20 dBm b 1.85003940 GHz

¥ k'
10 dBm
D2 -0.200 dBm / Y
-10 dBm \'\J‘“\‘\\
-20 dBm +

-30 dBm

-40 dBm L\'\\“
i ]

-50 dBm

-60 dBm

CF 1.8502 GHz 601 pts Span 1.0 MHz

Date: 159.FEB.Z2021 15:22:24

26 dB Emissions &99% Occupied Bandwidth for GSM (GMSK) Mode, Middle channel

Spectrum nf

Ref Level 37.00 dBm Offset 7.00dB @ RBW 5 kHz

o ALt 50 dB e SWT ims @ YBW 10kHz Mode Auto FFT
@ 1Pk Max
D1[1] -1.10 dB
30 dBm 315.50 kHz
Occ Bw 244.573082489 kHz
D1 25.200 dBm W ™M1[1] 0.66 dBm
20 dBm

\_\‘ 1.87984520 GHz

T L

10 dBm
= N
1

0 dBm F——D2 -0.800 dBm / .\
-10 dBem t-\/" Lw’\ﬂ\u
-20 dem /J/
-30 dem

-40 dBm M’fﬂ \

L talel I
-50 dBm
-60 dBm
CF 1.88 GHz 691 pts Span 1.0 MHz

Date: 159.FEB.20Z1 135:24:07
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26 dB Emissions &99% Occupied Bandwidth for GSM (GMSK) Mode, High channel

Spectrum nf

Ref Level 37.00 dBm Offset 7.00 de & RBW 5 kHz

o At 50.dB @ SWT 1ms @ VBW 10kHz Mode Auto FFT
@ 1Pk Max
M1[1] 0.27 dBm
s 1.90964230 GHz
occ Bw 244.573082489 kHz
HE 252 e o D1[1] -1.81dB
20 dBm L 319.80 kHz

¥ ¢
10 dem

B D2 -0.700 dBm / 1%1\
-10 dBm /ﬂf N\\j
-20 dBm \
-30 dBm

ot A

o

| ——
-50 dBm
-60 dBm
CF 1.9098 GHz 691 pts §pan 1.0 MHz

Date: 13.FEB.2021 13:26:25

26 dB Emissions &99% Occupied Bandwidth for EGPRS (8PSK) Mode, Low channel

Spectrum nf

Ref Level 37.00 dBm Offset 7.00 dB @ RBW 5 kHz

o ALt 40dB @ SWT 70.9ms @ VBW 10kHz Mode Auto FFT
@1Fk Max
D1[1] “0.38 dB
SR 322.70 kHz
Occ Bw 248.914616498 kHz
A Mi[1] -2.94 dBm
)1 23.000 dBm
R —L : /_,H M‘“’\M\ 1.85004080 GHz
T1 5
10 dem f U:Yil'
0 dBm I
D2 -3.000 dBm I/f By
-10 dem

-20 dBm AL

| |
L o)

-50 dBrn
-60 dBm
CF 1.8502 GHz 691 pts Span 1.0 MHz

Date: 159.FEB.20Z1 15:44:10
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: S21210201-03817E-00E

26 dB Emissions &99% Occupied Bandwidth for EGPRS (8PSK) Mode, Middle channel

Spectrum

(=)

Ref Level 37.00 dBm Offset 7.00 dB @ RBW 5 kHz

P ALt 40 dB @ SWT 79.9ms @ VYBW 10 kHz Mode Auto FFT
@ 1Pk Max
D1[1] -1.27 dB
30 dBm 324.20 kHz
Occ Bw 253.256150506 kHz
el Bt ™Mi[1] -2.71 dBm
0B D1 22.900 dBm AT Vi

Ve

™

1.87984080 GHz

10 dBm 1L [z
0 dBm s

D2 -3.100 dBm ¥ b{
-10 dBm ’/ \
-20 dBm L

.

-30 dBm

ey ull

]

AR 4
-50 dBm
-60 dBm
CF 1.88 GHz 691 pts Span 1.0 MHz

Date: 13.FEB.Z2021 13:42:24

26 dB Emissions &99% Occupied Bandwidth for EGPRS (8PSK) Mode, High channel

Spectrum "f
Ref Level 37.00 dBm Offset 7.00 dB @ RBW & kHz
o ALt 40de @ SWT 79.9ms @ YBW 10 kHz Mode aAuto FFT
@ 1Pk Max
D1[1] -0.94 dB
30 dBm 325.60 kHz
Occ Bw 253.256150506 kHz
— ™M1[1] -3.41 dBm
20 2Bm D1 22.100 dBm [/‘JJJWMM kk’\ 1.00963940 GHz
10 dem /Tyi g
0 dBm frhd h
1
D2 -3.900 dBm f ﬁ‘\
-10 dBm
-20 dBm / of \N\%
-30 dBm H“’\‘h\\
i
-40 o
-50 dBrmn
-60 dBm
CF 1.9098 GHz 691 pts §pan 1.0 MHz

Date: 13.FEB.Z20Z21 13:41:28
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26 dB Emissions &99% Occupied Bandwidth for RMC (BPSK) Mode, Low channel

Spectrum nf

Ref Level 37.00 dBbm Offset 7,00 dB & RBW 100 kHz

Att 45 dB SWT 379 ps @ VBW 300 kHz Mode Auto FFT
@ 1Pk Max
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Date: 13.FEB.20Z21 18:41:21

26 dB Emissions &99% Occupied Bandwidth for RMC (BPSK) Mode, Middle channel

Spectrum nf

Ref Level 37.00 dBbm Offset 7,00 dB & RBW 100 kHz

Att 45 dB SWT 379 ps @ VBW 300 kHz  Mode auto FFT
@ 1Pk Max
Mi[1] -6.98 dBm
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Bay Area Compliance Laboratories Col

rp. (Shenzhen)

Report No.: S21210201-03817E-00E

26 dB Emissions &99% Occupied Bandwidth for RMC (BPSK) Mode, High channel

D1 19.100 dBmy

Spectrum "f
Ref Level 37.00 dém Offset 7.00 dB & RBW 100 kHz
Att 45 dB  SWT  37.9 ps e VBW 300 kHz  Mode 4uto FFT
@ 1Pk Max
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26 dB Emissions &99% Occupied Bandwidth for HSUPA (BPSK) Mode, Low channel

Spectrum l:g!
Ref Level 37.00 dBm Offset 7.00 dB @ RBW 100 kHz
o Att 40dE SWT 379ps @ VBW 300 kHz  Mode Auto FFT
@ 1Pk Max
M1[1] -6.38 dBm
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: S21210201-03817E-00E

26 dB Emissions &99% Occupied Bandwidth for HSUPA (BPSK) Mode, Middle channel

Spectrum nf
Ref Level 37.00 dBm Offset 7.00 dB @ RBW 100 kHz
P ALt 40de  SWT 37.9 ps @ YBW 300 kHz Mode Auto FFT
@ 1Pk Max
D1[1] -0.92 dB
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Date: 13.FEB.202Z1 19:31:31

26 dB Emissions &99% Occupied Bandwidth for HSUPA (BPSK) Mode, High channel

Spectrum nf
Ref Level 37.00 dem Offset 7.00 dB& & RBW 100 kHz
o ALt 40 dB @ SWT 90 ps @ V¥BW 300 kHz Mode Auto FFT
@1Pk Max
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZ1210201-03817E-00E

26 dB Emissions &99% Occupied Bandwidth for HSDPA (16QAM) Mode, Low channel

Spectrum EE

Ref Level 25,00 dem Offset 7.00 dB & RBW 100 kHz

Att 40 dB SWT 379 ps @ VBW 300 kHz Mode Auto FFT
@ 1Pk Max
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Date: 159.FEB.2021 19:07:33

26 dB Emissions &99% Occupied Bandwidth for HSDPA (16QAM) Mode, Middle channel

Spectrum I:IE!

Ref Level 31.00 dem Offset 7.00 dB & RBW 100 kHz

Att 40 dB - SWT 37.9 ps @ VBW 300 kHz Mode Auto FFT
@ 1Pk Max
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZ1210201-03817E-00E

26 dB Emissions &99% Occupied Bandwidth for HSDPA (16QAM) Mode, High channel

Spectrum l:g:l

Ref Level 27.00 dém  Offset 7.00 dB @ RBW 100 kHz

o ALt 30dE SWT 37.9ps @ VBW 300 kHz  Mode Auto FFT
@ 1Pk Max
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZ1210201-03817E-00E

AWS Band (Part 27)
26 dB Emissions &99% Occupied Bandwidth for RMC (BPSK) Mode, Low channel

Spectrum nf

Ref Level 37.00 dBm Offset 7.00 dB @ RBW 100 kHz

o ALt 40de  SWT 37.9ps @ VBW 300kHz  Mode Auto FFT
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Date: 13.FEB.2021 19:42:53

26 dB Emissions &99% Occupied Bandwidth for RMC (BPSK) Mode, Middle channel

Spectrum nf

Ref Level 37.00 dBm Offset 7.00 dB @ RBW 100 kHz

lo Att 40dB  SWT 37.9ps @ VBW 300 kHz Mode Auto FFT
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZ1210201-03817E-00E

26 dB Emissions &99% Occupied Bandwidth for RMC (BPSK) Mode, High channel

Spectrum nf

Ref Level 37.00 dBm Offset 7.00 dB @ RBW 100 kHz

P ALt 40de  SWT 37.9 ps @ YBW 300 kHz Mode Auto FFT
@ 1Pk Max
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26 dB Emissions &99% Occupied Bandwidth for HSUPA (BPSK) Mode, Low channel

Spectrum uf

Ref Level 27.00 dBm Offset 7.00 dB @ RBW 100 kHz

Att 45 dB @ SWT 384 ps @ VBW 300 kHz  Mode Auto FFT
@ 1Pk Max
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZ1210201-03817E-00E

26 dB Emissions &99% Occupied Bandwidth for HSUPA (BPSK) Mode, Middle channel

Spectrum "f

Ref Level 27.00 dBm Offset 7.00 dB @ RBW 100 kHz

Att 45 dBE @ SWT 384 ps @ VBW 300 kHz Mode Auto FFT

@ 1Pk Max
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26 dB Emissions &99% Occupied Bandwidth for HSUPA (BPSK) Mode, High channel

Spectrum "f

Ref Level 37.00 dBm Offset 7.00 dB @ RBW 100 kHz

Att 45 dB @ SWT 384 ps @ VYBW 300 kHz Mode Auto FFT
@1Pk Max
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: S21210201-03817E-00E

26 dB Emissions &99% Occupied Bandwidth for HSDPA (16QAM) Mode, Low channel

Spectrum nf
Ref Level 37.00 dem Offset 7,00 dB @ RBW 100 kHz
Att 45 dB SWT  37.09 ps @ VBW 300 kHz  Mode Auto FFT
@ 1Pk Max
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26 dB Emissions &99% Occupied Bandwidth for HSDPA (16QAM) Mode, Middle channel

Spectrum uf

Ref Level 27.00 dBm Offset 7.00 dB & RBW 100 kHz

Att 45 dB SWT 379 ps @ VBW 300 kHz Mode Auto FFT

@ 1Pk Max
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZ1210201-03817E-00E

26 dB Emissions &99% Occupied Bandwidth for HSDPA (16QAM) Mode, High channel

Spectrum nf

Ref Level 37,00 dem Offset 7,00 dB @ RBW 100 kHz

Att 45 dB SWT 37.9 ps @ VBW 300 kHz  Mode Auto FFT

@ 1Pk Max
M1[1] -8.76 dBm

20 dBm 1.7501400 GHz
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: SZ1210201-03817E-00E

LTE Band 2:
. 99% Occupied 26 dB Emission
Ba(;f[l;;;()lth Modulation Channel B/andwidl:h Bandwidth

(MHz) (MHz)

Low 1.102 1.293

QPSK Middle 1.096 1.320

High 1.102 1.290

14 Low 1.096 1.320
16QAM Middle 1.090 1.284

High 1.096 1.290

Low 2.683 2.868

QPSK Middle 2.683 2.880

3 High 2.683 2.892
Low 2.683 2.880

16QAM Middle 2.683 2.880

High 2.683 2.868

Low 4511 4.940

QPSK Middle 4511 4.960

5 High 4511 4.940
Low 4.491 4.940

16QAM Middle 4511 4.960

High 4.491 4.960

Low 8.942 9.680

QPSK Middle 8.942 9.600

10 High 8.942 9.600
Low 8.942 9.560

16QAM Middle 8.942 9.640

High 8.942 9.600

Low 13.473 14.700

QPSK Middle 13.473 14.520

15 High 13.473 14.580
Low 13.473 14.640
16QAM Middle 13.533 14.640
High 13.473 14.520
Low 17.884 19.200
QPSK Middle 17.964 19.360
High 17.884 19.280
20 Low 17.964 19.200
16QAM Middle 17.964 19.360
High 17.884 19.280
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